


 
 
 
 
 

New Conception and Decision Support Model  
for Integrated Urban Water System  

 
 
 
 

Vom Promotionsausschuss der 
Technischen Universität Hamburg-Harburg 
zur Erlangung des akademischen Grades 

 
Doktor-Ingenieur 

 
genehmigte Dissertation 

 
 
 
 
 

von 
Yucheng FENG 

 
 

aus  
Xinjiang, China 

 
 
 
 

2009 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Gutachter: 

Prof. Dr.-Ing. Knut Wichmann 

Prof. Dr.-Ing. Ralf Otterpohl 

 

Prüfungsausschussvorsitzender: 

Prof. Dr.-Ing. Erik Pasche 

 

Tag der mündlichen Prüfung: 

09. April 2009 



Acknowledgements 
 

By this chance, I would like to thank Prof. Dr. -Ing. Knut Wichmann and Prof. Dr. -Ing. 
[...]
wastewater. Its water quality is influenced by many factors like local tradition, economic 
levels, and industrial scales, etc. Thus, it is localised. Some critical parameters with typical 
values and ranges are given in Table 3. As the prerequisite for used water treatment, the 
urban sewage quality has been well investigated, whereby it is not further discussed here. In 
order to protect the environment and meanwhile save the costs of water treatment, the 
treated water discharge standards are necessary. Similarly, the national or regional water 
discharge standards are well established worldwide, too. 

Table 3: Quality comparison of greywater and urban sewage 

no. parameter unit greywater   
range   mean 

urban 
sewage 

[1]1 E. coli / thermotolerant 
coliforms 

CFU /  
100 mL 

101 – 107 no value 106 – 108 

[2]2 Turbidity   NTU 22 – >200 100 NA 
[1]3 Suspended Solids mg/L 2 – 1500 99 100 – 500 
[1]4 BOD mg/L 6 – 620 430 100 – 500 
[1]5 Nitrite   mg/L <0,1 – 4,9 no value 1 – 10 
[1]6 Ammonia mg/L 0,06 – 25,4 2,4 10 – 30 
[1]7 Total Kjeldahl Nitrogen mg/L 0.06 – 50 12 20 – 80 
[1]8 Total Phosphorus mg/L 0,04 – 42 15 5 – 30 
[2]9 Sulphate   mg/L 7,9 – 110 35 25 – 100 
[1]10 pH    5,0 – 10,0 8,1 6,5 – 8,5 
[2]11  Conductivity   mS/cm 325 –1140 600 300 – 800 
[2]12  Hardness (Ca&Mg)   mg/L 15 – 55 45 200 – 700 
[2]13  Sodium   mg/L 29 – 230 70 70 – 300 

Adapt from:  [1] Biotext (2006), [2] Department of Health WA (2005)  
Source:  A-Boal et al. (1995), Eriksson et al. (2002), Gardner and Millar (2003), Landloch (2005), 
    Jeppersen and Solley (1994), Palmquist and Jönsson (2003) 

 
Domestic sewage is one special stream of used water. Figure 8 is the characteristic 

analysis of domestic sewage. It distinctly shows that most nutrients of nitrogen (N) and 
phosphor (P) are contained in human beings excrement and urine. Being the solid organic 
material, faeces also contain most hygienically dangerous substances. So it is totally unwise 
to mix them with huge amount of water. Therefore, instead of dissolving and diluting our 
feaces and urine with plenty of water, they can be collected individually and thereafter, they 
can be handled in the more sustainable and efficient ways. 

In the modern sanitation concepts, such as Resources Management Sanitation 
(Otterpohl et al. 1999), Decentralised Sanitation and Reuse (DESAR) (Lens et al. 2001) and 
Ecological Sanitation (EcoSan) (Langergraber and Muellegger 2005), it suggests that the 
different streams of domestic sewage should be collected separately, i.e. using the source 



Chapter 2 · New Conception      17 

 

separated collection system (SSCS), which is going to be one system option in IUWS, too. 
Subsequently, several definitions are introduced. Blackwater is the flushing water from toilets, 
where Greywater comes from household activities other than toilets. If urine and faeces is 
collected separately, the flushing water with faeces alone is defined as Brownwater. The 
measurements of greywater are given in Table 3.  

V
ol

u
m

e
m

3 /
(c

ap
ita

ye
ar

)

Urine ~ 500 Feces ~ 50
(option: add
biowaste)

Greywater
25 – 100

Greywater
25 – 100

N ~   4 - 5 ~ 3  %~ 3  % ~ 87  %~ 87  % ~ 10 %~ 10 %

~ 34 %~ 34 %K ~   1,8 ~ 54 %~ 54 % ~ 12 %~ 12 %

P ~   0,75 ~50  %~50  % ~ 40 %~ 40 %~ 10 %~ 10 %

COD ~    30 ~ 41 %~ 41 % ~ 12 %~ 12 % ~ 47 %~ 47 %

Reuse / Water cycle

Treatment

Fertiliser

Biogas-plant
Composting

Treatment

Yearly loads
kg/(capita year)

Soil-conditioner

S, Ca, Mg and 
trace elements

compiled from: Geigy, Wissenschaftliche Tabellen, Basel 1981, Vol. 1,
Larsen and Gujer 1996,  Fittschen and Hahn 1998 

Flushwater
6 – 25

(can be saved)

Flushwater
6 – 25

(can be saved)

 

Figure 8: Characteristics of domestic wastewater with no dilution  
for faeces and urine (Otterpohl at al. 2004) 

 
Regarding the industrial wastewater, it is very diverse. In many cases the industrial 

wastewater contains toxic substances that are harmful to the environment or the later 
treatment processes. Many countries and regions (e.g. China1, Germany2, and European 
Union (EU)3) issue the regulations with required pre-treatments according to the industry 
types and the water receptors. In order not to slump into the complexity of industries, only the 
quantity of industrial wastewater is taken into account, where its quality impact is skipped. 

2.1.4.2 intake and treatment facilities 

“Intakes are structures built in a body of water for the purpose of drawing water for 
human use” (AWWA & ASCE 1998). In many cases they are considered and constructed as 
the part of the whole water treatment plant and can be the significant part of the whole plant. 

                                                 
1 e.g. Integrated wastewater discharge standard. GB 8978-1996, Beijing, China, 1996. (in Chinese)  

(accessed 08.2008) http://www.zhb.gov.cn/tech/hjbz/bzwb/shjbh/swrwpfbz/ 
2 Ordinance on Requirements for the Discharge of Waste Water into Waters. Federal Ministry for the 

Environment, Nature Conservation and Nuclear (BMU), Bonn, Germany. 2004 
3 Urban Waste Water Treatment Directive. Council Directive 91/271/EEC of 21-05-1991, as amended 

by Commission Directive 98/15/EEC of 27-02-1998. 



18      New Conception and Decision Support Model for IUWS 

 

Water treatments facilities involve two types of plants in conventional systems, which are 
waterworks treating raw water and WWTP purifying used water. Depending on the 
construction arts, treatment plants can be either on-site constructed plants that are custom 
designed or the package plants that are prefabricated by professional producers. The terms 
of waterworks and WWTP particularly indicate those on-site constructed plants.  

According to the economies of scale, on-site construction is better for large sizes of 
treatment facilities where the package plants are mostly suitable for medium and small sizes. 
Some authors announced that package plants have maximal capacity of 11.000 m3/d and it 
becomes more economical to design and construct a custom system generally in the range 
of 7.600 to 19.000 m3/d (HDR 2001). Package plants have many advantages, such as 
flexible treatment capacity, high treatment efficiency, small floor space, simple operation, and 
competitive prices etc. Thus, package plants provide more possibilities to plan and structure 
urban water systems. 

The treatment facilities constructed on-site are various having many different treatment 
trains and techniques, as well as many different combinations. As the conception for 
conceiving IUWS in the initial phases, too detailed treatment trains and techniques are 
unnecessary. Instead, the treatment processes can be classified in steps or in parts. There 
are certain similar classifications of the treatment processes, examples like Hammer & 
Hammer (2008), and Pettygrove & Asano (1985). Following the same idea, the detailed 
classification in this conception is graphed in Figure 9. 

The water quality of inflow and outflow are one of the critical issues to determine the 
treatment process. The Chinese national standards categorise both surface water and 
groundwater into five classes, where the first three classes are suitable as the urban water 
sources (SEPA China 1994, SEPA China 2002). The EU Water Framework Directive defines 
the surface water quality into certain levels, i.e. high, good, moderate, and poor, instead of 
using numerical criteria (EC 2000). Such ideas are adapted and three types of raw water are 
included with the statements of high, good, and moderate (Figure 9 and Table 4). Two types 
of used water are involved. The first type represents the common case, and the second one 
represents the situation that special pollutant(s) occur(s), which require(s) the particular 
treatment trains. The explanation of inflow is given in Table 4. The outflow qualities after 
treatment steps are corresponding to the standards set up in Table 2. 

The treatment processes are classified into four stages for raw water and five grades for 
used water (Figure 9). From the technical viewpoint, the treatment Stage 3 and 4 for raw 
water are the same as the treatment Grade 4 and 5 for used water respectively, as the same 
treatment trains and/or techniques are used. Hence, they are joined with the dashed lines 
and stripes in Figure 9. The explanation of each treatment stage/grade is given in Table 5. 
There are other indispensable parts in treatment plant, i.e. solids/sludge treatment and 
disinfection, which is shown in the middle of Figure 9. The related details are given in Table 6 
and Table 7. Treatment Stage 3 and 4 and Grade 4 and 5 produce sludge that requires the 
special disposal methods, so it is not connected to the block of Solids/Sludge treatment. 
Instead, it is considered as the part of treatment steps. Moreover, if the SSCS is applied, the 
additional treatment process is needed for blackwater. 



Chapter 2 · New Conception      19 

 

Stage 1 Stage 2 Stage 3 Stage 4

Grade 1 Grade 2 Grade 3 Grade 4 Grade 5

DisinfectionSolids/Sludge treatment

blackwater /
bronwwater & urine

Blackwater treatment

C(1) B(1) A(1)

C(1) B(1) A(1)

A(1)B(1)C(1)

disch. A(2)B(2)C(2)

B(2)C(2)disch.

biogas
effluents
residuals

raw water 1

raw water 2

raw water 3

used water 1

used water 2

      Classifcation of Urban Water Treatment Process

Abbreviation:

disch.  –  discharge
(it refers treated water 
discharge standards.)

 

Figure 9: Classification of urban water treatment processes 

Table 4: Classification of the inflow of water treatment facilities 

type status specification 

 raw water 

raw 
water 1 

high groundwater: 
-simple treatment and disinfection, e.g. aeration & rapid filtration 

surface water and roof-water: 
-simple physical treatment and disinfection, e.g. rapid filtration 

raw 
water 2 

good groundwater: 
- additional treatment needed, i.e. softening, water stabilisation process 

surface water: 
-normal physical and chemical treatment and disinfection, e.g. 
coagulation, flocculation and sedimentation, filtration 

raw 
water 3 

moderate groundwater: 
-certain substances occur, e.g. Nitrate,  with ion exchange process 

surface water: 
-intensive physical and chemical treatment, plus advanced treatment 
e.g.: activated carbon, membrane filtration 

 used water 

used 
water 1 

common can be domestic sewage and greywater:  
-after two or three treatment grades, the effluent quality can reach the 
water discharge standards.  
Advanced treatment is needed for reuse purpose. 

used 
water 2 

particularly 
polluted 

can be domestic sewage mixed with industrial wastewater: 
-particular pollutants exist that require the specified treatment process. 
Advanced treatment is necessary for reuse purpose. 



20      New Conception and Decision Support Model for IUWS 

 

Table 5: Classification of water treatment steps 

step treatment train/technique included primary constituents removed 

 raw water  

Stage 
1 

groundwater: 
-aeration, chemical oxidation 

surface water: 
-screen 
-coag./floc./sedi. 

 
-iron & manganese oxidation and removal 
 

- remove organic and inorganic particulate and 
soluble organic compounds that give colour 

Stage 
2 

groundwater: 
-softening 
-rapid filtration 

surface water: 
-rapid filtration 

-remove heavy metals, silica and fluoride, iron 
and manganese; reduce turbidity 

- remove turbidity, bacteria, algae, viruses, 
protozoa, colour, oxidized iron and 
manganese, chemicals added in pretreatment 

Stage 
3 

for all types of water: 
-carbon adsorption, ion exchange,  
 chemical clarification, air stripping  
-micro-filtration, ultra-filtration 

-remove specific organic compounds 
-remove hardness, fluoride, arsenic, nitrates, 
colour and alkalinity 
-remove dissolved solids and micro-pollutants  

Stage 
4 

for all types of water: 
-nano-filtration  
-reverse osmosis  

-remove the dissolved salts, micro pollutants, 
and viruses  

 used water  

Grade 
1 

i.e. preliminary and primary treatment 
-course screening, grit removal, 
-primary sedimentation, skimming  
-chemical addition (achieved) 

-remove rags, sticks, floatages, grit and grease 
that may cause maintenance & operational 
problems  
-remove a portion of the suspended solids 
and organic matter 

Grade 
2 

i.e. secondary treatment 
-biological treatment (e.g. activated 
sludge, MBR, TF, UASB, RBC, FAS) 
-secondary clarification 

-remove biodegradable organic matter in 
solution or suspension, suspended solids 

Grade 
3 

i.e. nutrients removal 
-N removal (nitrification-denitrification) 
-P removal (chemical or biological)  

-remove nitrogen (N) and phosphorous (P)  

Grade 
4 

i.e. advanced treatment 
-carbon adsorption, ion exchange,  
 chemical clarification, air stripping  
-micro-filtration, ultra-filtration  

(the same as Stage 3 above) 

-remove residual suspended solids after 
secondary treatment  
-remove certain dissolved solids and/or micro-
pollutants   

Grade 
5 

i.e. membrane filtration 
-nano-filtration  
-reverse osmosis  

(the same as Stage 4 above) 

-remove the dissolved salts, micro pollutants, 
and viruses   

Partly adapted and summarised from AWWA & ASCE (1998), Chugg (2007), Hammer & Hammer, 
(2008), Lin (2006), and Río González (2007) 

Abbreviations:  coag./floc./sedi. – coagulation, flocculation and sedimentation; 
  MBR – membrane bioreactor;  TF      – trickling filter; 
  BAF  – biological aerated filter;  UASB – upflow anaerobic sludge blanket;  
  RBC  – rotating biological contactor; FAS    – film activated sludge  



Chapter 2 · New Conception      21 

 

Three most popular disinfection methods are enumerated in Table 6 with short specifica-
tion. Other treatment methods and trains have the function of disinfection too, such as 
potassium permanganate, air stripping, activated carbon and membrane processes, etc. 
(Hazen and Sawyer 1992), which are not involved, as selecting disinfection methods is not 
the main task of planning IUWS in the early project phase, and also because other methods 
are not often used or considered as disinfection options. 

Table 6: Summation of common disinfection methods 

no. methods specification 

1 chlorination 
 

inactivation of pathogens and bacteria of concern for human health, 
control of biological growth in distribution system 

-advantages: applicable to large facilities, low energy intensive;  
  can maintain a residual level in distribution system 

-disadvantages: not effective for Giardia and Crypto; formation of DBP; 
  pH dependent 

2 ozone 
 

oxidation of organic and inorganic matter and disinfection 
-advantages: kills Giardia and Crypto; Applicable for large facilities;  
  used as oxidant  

-disadvantages: needs skilful operation; possibility of producing DBP 

3 UV light for disinfections of small facilities  
-advantages: no produce halogenated organics or inorganic by-products  
-disadvantages: not effective for Giardia and Crypto; not lasted effects; 
not convenient for large facilities 

Adapted from Río González (2007) 
Abbreviation:  DBP – disinfection by-products 
 

Solids/sludge treatment is quite complicated, especially the sludge from WWTP. Due to 
the same reason, only the general treatments methods are involved and simplified into 
several steps (Table 7). The treatment processes of solids/sludge from waterworks and 
WWTP are listed parallel, so that a comparison can be easily made.  

Concerning blackwater, so far the often considered treatment process in cities is the 
anaerobic digestion. Figure 10 is a schema of typical blackwater treatment process. In order 
to guarantee the treatment efficiency, the toilet flushing water entering the digesters has to 
be as little as possible. Therefore, the vacuum sewerage is compulsory. As one type of the 
collection systems, the vacuum toilets are discussed in the next section. Meanwhile, the 
kitchen refuse can be added into digesters in order to enhance the process and simultane-
ously generate more biogas, which also means that more energy is recovered. 